
I C  Information Package to Comply with Rule 25-30.037(3), Florida Administrative Code 'L 

FOR TRANSFER OF MAJORITY ORGANIZATIONAL CONTROL 
(Pursuant to Section 367.071, Florida Statutes) 

TO: Office of Commission Clerk 
Florida Public Service Commission 
2540 Shumard Oak Blvd. 
Tallahassee, Florida 32399-0850 

The undersigned hereby makes application for the transfer of the majority 

utility operating under Water organizational control of Service Management Systems, Inc. 

Certificate No. 517-w and/or Wastewater Certificate No. 4 5 0 - s  located in Brevard County 

County, Florida, and submits the following information: 

PART I APPLICANT INFORMATION 

The full name (as it appears on the certificate), address and telephone number 
[...]
C. The Loan is guaranteed by the Guarantor pursuant to those certain Guaranty 

Mortgagor and Guarantor have executed and delivered that certain Environmental 
Indemnification Agreemenf dated December 19, 2003, in favor of Mortgagee (the 
“hdemnific ation Agreement”); 

agreements dated December 19,2003, executed and delivered by the Guarantor; 

D. 

E. Mortgagor has executed and delivered that certain Assignment of Borrower’s 
interest in Contract Documents, dated December 19, 2003, in favor of Mortgagee (the 
“Assignment of Contract Documents“); 



OR BK 5745 PG 2733 

F. The current principal balance outstanding or unadvanced under the Prior Note is 
Nine Hundred Eightecn Thousand Three Hundred Eighty Two and 39/100 Dollars 
($918282.39); 

G. The Mortgage, the Security Agreement, the Indemnification Agreanent, the 
Assignment of Contract Documents, and all other d0c:uments evidencmg or securing the loan 
evidenced by the Prior Note are hereinafter colIectively rehred to as the “Loan Docments”; 

H. Mortgagor has requested that Mortgagee extend the maturity date of the Prior 
Note, which Mortgagee has agreed to do in considemtion for ?he covenants and promises herein 
contained and the execuion of the “Renewal Note” described haein and the modification of the 
Mortgage and Loan Documents as heren” set forth; and 

I. The parties to this Agreement now desire to modify and am& the Mohgage and 
the Laan Dacuments as set forth in this Agreement. 

In consideration for the commitment fee and the mutual covenants and agreements 
contained in this Agreement, the parties covenant and agree as follows: 

1. AU the foregoing statements are m e  and correct. Udcss otherwise defined, all 
capitalized terms used herein shall have the n”hg ascribed to them in the Mortgage. 

2. This Agreement is expressly conditioned upon there being no intervening third 
party intereast, including lien rights, other than rights of partics executing this Agreement, fiom 
the date of recording of the Mortgage to the date of recording of this Agreement. In the event 
there are a n y  such intervening interests as of the date olf the recording of this Agreement, then m 
such event, at the option of the Mortgagee, this Agreement shaU be null and void 

3. Contemporaneaudy herewith, Mortgagor has executed and delivered to 
Mortgagee a Renewal Promissory Note (the “ R m d  ihlote’’) dated of even date herewith in the 
original principal amount of N m  Hundred Eighteen Thousand Three Hundred Eighty Two and 
39/100 Dollars ($918,382.39). The Renewal Note has a jinal due date for the payment of 
principal and any unpaid accrued interest of March 19, :20M, and by this reference is made a part 
hereof. The Renewal Note is given to renew the Prior Note. As to the renewal of the Prior Note, 
the Renewal Note is intended to comply with the requirements of $201.09, Florida Statutes, and 
is intended to be exempt ftom Florida documentary s m p  taxation thereunder. Accordingly, 
pursuant to 5201 -09, Florida Statutes, no Florida docum,entary stamp taxes or intangible taxes are 
due on this ,4greement. 

4. The Mortgage is hereby modified to provide that it shall secure the performance 
of the coveriants contained in the Renewal Note, togethler with certain other covenants described 
and contained in the Mortgage. As of the date hereof, all references to the Prior Nnte shall be 
deemed to refer to the Renewal Note and all references to the term ‘Mortgage Note” or the term 
Wote” in the Mortgage and the Loan Documents, shall be deemed to refer to the Renewal Note. 

5. Mortgagor warrants and represents that. as of the date hereof, accrued interest 
outstanding under the Prior Note has been pad through the date hereof, the Prior Note is secured 
by the Mortgage and the Prior Note is due, owing and unpaid Mortgagor represents and 

-2- Managemen1 
JAXWZ007 - M-ntgagc Mod (rmn*al) - C w p ~ n  - SWIS 



OR BK 5745 PG 2734 -. . 

warrants to Mortgagee that it has no defenses, claims IM rights of offset to enforcement of the 
Prior Note, Mortgage, or any other documents evidencing or securing the Loan, including no 
defenses or counterclaims to foreclosure of the Mortgee and repossession or foreclosure of 
Mortgagee's security interest in all of the personal pmperty described in the Mortgage, and 
Mortgagor hereby expressly waives and releases any defenses, claims, rights of offsets, and 
countcrclaims, known or udnown, to the enforcement by the Mortgagee of the Prior Note, 
Mortgage, or any other documents evidencing or securing the Loan, which Mortgagor purports 
to have or may have. Mortgagor acknowledges and agrees that Mortgagee has fully complied 
with the terms and conditions of the Prior Note and Mortgage. 

6. The Mortgage is modified and amended to change the final due date for principal 
and any unpaid acrrued interest from December 19,2006, to March 19,2007, 

7. Guarantor joins in this Agreement for the purpose of consenting to the 
modifications macle herein and confirming its ccmtineg guarantee of the Loan as modified, and 
to evidence i ts guarantee of the Renewal Note on the same t e r m s  and conditions set forth in the 
Guaranty A p e m e  

8. Except as expressly modified by this Agreement, the Mortgage and the other 
Loan Documents shall remain in full force and effcct in accordance with their tcrms. 

9- This Agreement shall bind and inure to the benefit of the heirs, executors, 
administrators, successors and assigns of the patties to tllis Agreement 

10. This Agreement and the Mortgage bemg modified are to be construed and 
enforced in accordance with the laws of the State of Florida and the law and regulations of the 
United States of America In the event of conflict between Florida law and the law and 
regulations of the United States of America, the law and regulations of the United States of 
America shall govern. 

11. MORTGAGOR, GUARANTOR AND MORTGAGEE, JOINTLY AND 
SEVEIULL,Y, HEREBY KNOWINGLY, VOLUNTAIRILY AND "TIONALLY WANE 
THE RIGHT EACH MAY HAVE TO A TRIAL BY JURY IN RESPECT OF ANY 
LITIGATION BASED ON THIS AGREEMENT, OIL ARISING OUT OF, UNDER OR IN 
CONNECTION WITH THIS AGREEMENT AND A N Y  AGREEMENT CONTEMPLATED 
TO BE EXECUTED IN CONJUNCTION WITH THIS AGREEMENT, OR ANY COURSE OF 
CONJXJCT, COURSE OF DEALING, STATEMENTS, WHETHER VERBAL OR WRITTEN, 
OR ACTIONS OF E'ITKER PARTY. THIS PROVISION IS A MATERIAL INDUCEMENT 
FOR THE MORTGAGEE ACCEPTING THlS AGREEMENT FROM MORTGAGOR AND 
GUARANTOR 

JAxW.2007 - Moitgags Mod (rcnowal) - Compass - Scrviec -3- 
Maongemen! 



OR BK 5745 PG 2735 

IN WlTNESS WHEREOF, the parties have executed this Agreement the day and year 
first above written. 

Signed, sealed and delivered “MORTGAGOR” 
in the presence Of: 

Title: Presidmt 

Address: 7510 Highway A-1-A 
Melbourne Beach, Florida 32951 

Name: S. Martin sadkin 
Title: Managring Member 

JAXvUW7 -Mortgage Mod (mnupl) - Compsss - Service 
Management 

4- 



OR BK 5745 PG 2736 

STATE OF F'L 
COUNTY OF 

The foregoing instrument was acknowledged before m e  this I') day of January, 2007, 
by S. Martin Sadkin, individually and as the prcsicacnt of SERVICE MANAG- 
SYSTEMS, INC, a Florida corporatiq and as Managing Member of NUID OSPREY, LLC, a 
Florida limited liability com y, on his own behalf and on behalf of the corporation and 
company. He (check one) ~ p a s o n a U y  known to ]ne, or 0 has produced a valid driver's 
license as identification. 

STATE OF IFL 
COUNTY OF 

The foregoing instrument was ackno ' ledgcd be:fore me this 113 day of January, 2007, 
by ROBERT A. L5W. H e  (check one) z is personally knm to me, or 0 has produced a 
valid driver's license as identification. 

LJ 
My Commission Eixpks 
M y  Cornmission Elumber is: 

was $ore m e  this fl day of January, 2007, 
by NATHAN KAL1CXMA.N. He 
produced a -valid driver's license as identification. 

is personally known to me, or 13 has 
'. 

JAXUUOO7 - Mwtgagc Mod (rale&wd) - Compass - Scrvioc -5- 
Managanent 



OR BK 5745 PG 2737 - 

"MORTGAGEE" 

an Alabama banking CQM 

BY:- 
" 
Title: Senim Vice President 

L n G  1 Addre:=: 10060 Skinner Lake Drive 
J Jacksonville, Florida 32246 

STATE OF FLOEUDA 
COUNTY OF DWAL 

The foregoing instrument was acknowledged blefore me thisll'day of January, 2007, 
by Donald W. Linville, the Senior Vice President ad Compass Bank, an Alabama banking 
corporation, on behalf of the Bank. He (check one) &is personally bown to me, or has 
produced a valid driver's license as identification 

24 c- 
Notary Public, State and C o w  Aforesaid 
Name: m-whG S G < 

My Commission IExpires 
M y  Commission l\lrrmbw is: 

I. "."".I..I.I.II""........1(.1.1..*~~~ 

N-acox - 

W.UI.".......IUUMUU....Y.... 

JAXV.2007 - Mor@#c Mod (rsncwdI) - coolpass - Scrvicc 
Mimagunmt -6- 



It F) Exhibit 5 

A statement from the buyer that after reasonable investigation, the system being acquired appears to  
be in satisfactory condition and in compliance with all applicable stands set by the DEP 

After several property tours and extended discussions with Service Management Systems maintenance 
employees and lessened engineer, Oak Lodge Utility believe the utility is in satisfactory condition. 

The following November 20, 2008 report from the DEP demonstrates that the utility was in compliance 

as of October 2008 and we are not aware of changes in condition since that time. 



I1 F )  Exhibit 5 

Document 1 

Florida Department of 
Environmental Protection 

Central District 
3319 Maguire Boulevard, Suite 232 

Orlando, Florida 32803-3767 

November 20,2008 

AQUARINA DEVELOPMENTS INC 
235 HAMMOCK SHORE DRIVE 
MELBOURNE FLORIDA 32951 

Charlie Crist 
Governor 

Jeff Kottkamp 
Lt. Governor 

iMichael W. Sole 
Secretary 

OCD-C-W-08-0899 

ATENTION JAMES BATES 
VICE PRESIDENT OPERATlONS 

Brevard County - DW 
Aquarina Beach WWTF 
Wastewater Facilitv - Permit No. FLA0'10352 

Dear Mr. Bates: 

On October 21, 2008, Department personnel conducted $3 routine inspection of your wastewater 
facility. At the time of the inspection, the overall operation of your facility was found to be in 
substantial compliance with the terms and conditions in Permit Number FLA010352. A copy of 
the inspection report is enclosed for your review. 

Your continued cooperation with our wastewater program is appreciated. If you have any 
questions, please contact me at the above address or at (407) 893-3313. 

Sincerely, 

Tom Powers 
Environmental Specialist 
Wastewater CompfiancelEnforcement 

TP/ar 

Enclosure: Inspection Report 

'*,\.fore Protection. Ikss Process " 
wwiv. deeD.state:fl. zrs 



Name($) and Signntureb) of hpector(S) Dbltict OfficdPhone Numbrr 

5 e- Central (407)893-3313 TOMPOWERS C- 

@ SignntureofRevimcr Dstrict Off idhone Number *- Central (407)893-7876 
CLARENCE ANDERSON 

~ 

A D D I T I O N A L  N P D E S  COMMENTS 

D8te 

November 4,2008 

D8te 

11/6/08 

B:CBI, CCEI, SCSI, X.XSI, RRI, \ :AS,  =:ANI 

Inspection Code (Field 2): S: State, J: Joint EPNState-EPA Lead, T Joint State/E:PA-State Lead, L: Local Program 

Facility Type (Field 3): 1: Municipal (Publicly Owned), 2: Industrial and Privatety Owned Domestic, 3: Agricultural, 4: Federal 

Every other field is self explanatory 



INSPECTION COMMENTS 

The facility is a 0.099 million gallon per day (MGD) annual average daily flow (AADF) permitted capacity extended 
aeration (Schreiber Process) domestic wastewater treatment plant comsisting of influent screening, aeration, secondary 
clarification, tertiary filtration, chlorination and lime stabilization of residuals in the aerobic digester and thickening of 
residuals. This facility is authorized to accept and treat Reverse Osmcsis (RO) reject water from the existing Aquarina 
RO water treatment plant. 'Flows (including RO reject water) to this plant shall be limited to 50,000 GPD, the permitted 
capacity of the existing disposal system. 

PERMIT: In compliance. 
FLA010352 issued 313 1/08 expires 3/23/2013. 

COMPLIANCE SCHEDWLBS: In compliance. 
Filter media evaluation report to be submitted to the Department by 11/08. 

RECORDS AND REPORTS: In compliance. 
Bound logbook on site. C operator on site for 1/2 hour a day for 5 days a week and 1 weekend visit. Record of Discharge 
Monitoring Reports (DMRs) on site. All calibration of sampling equipment documented in bound logbook. Copy of 
pennit on-site. Chains of Custody, lab results and DMRs located on site at offce. 
Facility operations are utiliiing EDMR. 

LABORATORY: In compliance. 
Flowers Laboratory, D e p m e n t  of Health certified. 

SAMPLING In complianc:e. 
Operator perfornis sampling of all permit required parameters except nitrates. Nitrates are sampled by Flowers 
Laboratory. Chain of custody, satisfactory. Chlorine meter utilized is Lamotte1200. Orion Model 210A pH meter 
utilized. Record of calibration logs on-site. Continuos DO meter not being utilized. 

FACILITY SITE REVIEW : In compliance. 
Access: Fenced area. 
Bar screen noted.' 
Aeration: 3 blowers, 1 not operating. Circular unit. MLSS chocolate brown. No odor. Aerobic digestor. 
Clarifier: Effluent turbid. Skimmer noted. 
2 Dyna sand filters, 1 operating due to low flow. 
CCC: Covered chamber. Gas 150 lb cylinders utilized with auto switchover. Ventilation was adequate in the chlorine 
gas enclosure. The fan was operationai. 
Reclaim water used for cleanup. 
Safety railings on the catwalk replaced. 
Retum activated sludge pumps are under repair. 
RPZ noted. Certified on 9/08. 

, 

FLOW MEASUREMENT: In compliance. 
Time lapse flow meters located on lift stations. Calibrated by FRWA by 9/08. 

OPERATION AND MAINTENANCE: In compliance. 
0 & M manuals located at potable water plant. 

EFFLUENT: In compliance. 
A review of the DMRs by Orlando staff fiom 6/07 to 10/07 were satishctory. 
EDMR being utilized are to include Part A and Part B. 
Total Suspended Solids (TSS) exceedances on August and December 2007 were explained by the operator on the DMRs. 
TRC sampled was 1.1 mg/L. 



DISPOSAL METHOD: In compliance. 
0.050 MGD permitted capacity absorption field consisting of a (2) 2,500 square foot drainfields. No effluent ponding 
was noted in the drawield. 

RESIDUALS MANAGEMENT: In compliance. 
BCUD South Beaches WW'rF. 

GROUND WATER: Not applicable. 

OTHER In compliance. 
Generator on site. Automatically operates 4 hours a month under load. 
Scott air pack on-site. 



Ill B) Exhibit 7 

Notice of actual applicait@ 

Exhibit 7 is Late-filed exhibit 



111 C) Exhibit 8 

Affidavit that notice of application was published in a newspaper of general circulation 

Exhibit 8 is  Late-filed exhibit 



V A) Exhibit 9 

Evidence the Utility owns the land where the treatment facilities are located 

Please see the following deeds. 



+-? V A) Exhibit 9 
IDocument 1 I 

12-2w5 05:lllpn 
Thia inr t ruawnt  propuod by: 

P. O,, BOX 320757 
C F N B A B l S m  J A m S  w. P m P W  111, ESQ. 

amy, mwus L ROBIUSO~J, P.A. 

Cocoa Boach, FL 32932-0757 
*": 35321 2148 

C 

T B 1 8  INDS- 0.d. t h i  1996, k t w m n  A W W # A  
D"LOPNJ", IWC., a rlorid. corporation ( tho =tmlator=), and 8lNW1ck 
"mm SYIITMIB, INC., a Florida corporation ( tho  =Orantoo=), of  235 
wulPawk 6horo D r i w ,  Molbourno Roaoh, ?lorid. 3295:L; 

W I P N L S S L T W r  

That tho Grantor, f o r  and i n  0onrid.ration of t h e  rum of TEN ($10.00) 
wwdlc~, i n  hand paid by t h o  Grant-, tho roooipt irhorwf i r  horoby 
acknwledgod, ha. r.IliiOd, r0lOaB.d and quitclairuii,  and by tho.. prorontr  
doom romimo, roloaro and quitclaim uato t h e  Grantoo a11 tho  r i g h t ,  t i t l o ,  
i n t o r e r t ,  claim and demand which tho  a ran tor  ha. i n  and t o  tho  following land, 
r i t u a t e ,  ly ing  and boing i n  t h e  County of Brmvud, Stat. of ?lor idat  to w i t :  

SEE EXRIBIT A ATTACWED WWTO AWD m n  A pmw REREOF. 

iuBJtcT t o  ror t r ic t ionm, rmrorvationr and o a m . ~ n t r  of rocord, if any, 
which are not roimporod heroby. 

TO RAVE AND TO BOLD t h e  mama,  togothor with ( a l l  and r i n g u l u  tho 